

<b>Facility Name:</b>	<b>Year:</b>
-----------------------	--------------

## CHILD HEALTH RESUSCITATION TROLLEY CHECKLIST

- |   |  |
|---|--|
| 1. Check twice daily and following each resuscitation.<br>2. No adult items should be on the trolley. | 3. The <u>number</u> of each item must be recorded not just a tick.<br>4. Out of stock items must be obtained within 24hrs |
|---|--|

ITEM	DATE:															
	AM	PM	AM	PM	AM	PM	AM	PM	AM	PM	AM	PM	AM	PM	AM	PM

### ON THE TROLLEY

Automatic External Defibrillator (AED) OR ECG monitor ad defibrillator																	
Defibrillator Pads for AED OR electrodes for ECG monitor ad defibrillator																	
Conductive gel (NA if the facility uses a AED)	1																
Pulse oximeter	1																
Pulse oximeter probe																	
Paediatric	1																
Adult	1																
Oxygen cylinder																	
Non-invasive electronic blood pressure monitoring device including paediatric, adult & large adult cuff																	
Sharps container																	

### DRAW 1- Medications

Activated Charcoal																	
Adrenaline 1 mg/ml (Epinephrine) 1 ml ampoule																	
Amlodipine 5 mg OR 10 mg tablets																	
Aspirin 100 mg OR 300 mg tablets																	
Atropine 0.5 mg OR 1 mg ampoule																	
Calcium gluconate 10% 10 ml ampoule																	
Furosemide 20 mg OR 10 mg/2 ml ampoule																	
Hydrocortisone 100 mg/ml OR 200 mg/2 ml vial																	
Insulin, short acting (stored in the medicine fridge), vial																	
Ipratropium 0.25 mg/2 ml OR 0.5 mg/2 ml unit dose vial for nebulisation																	
Lidocaine/Lignocaine IM 1% OR 2% 20 ml vial																	
Magnesium sulphate 50%, 1 g/2 ml ampoule (minimum of 14 ampoules required for one treatment course)																	
Midazolam (1 mg/ml 5 ml ampoule OR 5 mg/ml 3 ml ampoule) OR Diazepam 5 mg/ml 2 ml ampoule																	
Nifedipine 5 mg/10 mg capsules																	
Prednisone 5 mg tablets																	
Promethazine 25 mg/2 ml ampoule OR Promethazine 25 mg/1 ml																	
Short-acting sublingual nitrates e.g. glyceryl trinitrate SL OR isosorbide dinitrate sublingual, 5 mg tablets																	
Salbutamol 0.5% 20 ml nebulising solution OR 2.5 mg/2.5 ml OR 5 mg/2.5 ml Unit dose vials for nebulization																	
Thiamine 100 mg/ml 10 ml vial																	
Water for injection (sterile water amps 10 ml)																	
Xylocain spray																	





